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BUILT FOR LIFE

Controls

Controls 13AD77KS311 (2022)
[ No. | [ #3

1 710-05237 SCREW 1/4-20 X1.50 GRS 1

2 710-1652 SCREW 174-20X.625 i

3 710-3144 SCREW 3/8-16 X20 GRS 1

4 71204065 NUT I

5 9120414 FLATNUT 1

6 731078858 SHIFT LEVER i

7 73107895A INDEX CONTROL 75PEED i

8 730477 COMPRESSON SPRING I

9 734-3006 WASHER |

5 74705398 SPEED CONTROLROD i

9 750-04445C FLANGE SPACER 1

9 78306823 SPEED LATCHTAB i

Discharge Chute 13AD77KS311 (2022)
“No] [ mas  lewsm)]  ws

1 631043548 CHUTE ASSEMBLY 1

1 726-04009 PUSH CAP 1 (BRENTNEEA)

1 73205261 TORSION SPRING 1 (BRENTVEEA)

1 747062908 CHUTE HINGE PIN 1 (FRENTVEFEA)

1 78308504A CHUTE MOUNTING BRACKET 1 (FRENTVFEEA)

2 7100751 SCREW 1/4-20 x .620 GRS 1

3 71204064 FLANGE LOCK NUT 1




Pony 13AD77KS311(2022) /x—Y U X

Dash-Upper

Dash-Upper 13AD77KS311 (2022)
o[ saes Er T
1 731-05265 CHOKEPLUG 1
2 946-04367A THROTTLE CABLE 28° x 1.1 1
3 931-07770A UPPER DASH |

2 Dash-Lower 13AD77KS311 (2022)

[ No. | mmEs . ®m=
| 710050704 SCREW 1/4-20 5 4
2 7100604A SCREW 5/16-18 % 625 6
3 710-0837 SCREW #10-16 % 625 1
4 710-1652 SCREW 1/4-20X 625 4
5 710-3025 SCREW 5/16-18X 625 GRS 2
s 712:04063 FLANGE LOCK NUT 5/14.18 3
7 741-0587 BEARNG 1
8 78304785C STEERING SUPPORT BRACKET 1
9 78306811E LOWERDASH 1
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BUILT FOR LIFE

Deck

REF ONLY

SPRING MUST BE

INSTALLED

IN THIS

ORIENTATION

Deck 13AD77KS311 (2022)
_No. | (emna| ________@= _§ No | I

1 91806991 SPINDLE ASSEMBLY 5.4" 2 28 7363039 FLAT WASHER .406X1.500X.105 1
| 490130¥024  TroyBiit 42" SPNDLE ASSEMBLY (06991) 29 7363078 FLAT WASHER 344X1.00 1
2 74704857 BELT KEEPER ROD | 30 73804184A SHOULDER SCREW |
3 983.05182A DECK BRAKE ASSEMBLY (RH) 1 31 73805082 SHOULDER SPACER 1
4 983.05185A 42" SHELL 1 32 73805272  DOUBLESHOULDER SPACER .750 x .135 l
5 98305396 DECK BRAKE ASSEMBLY 1 33 942:04308A 21,23" BLADE (2N1) 2
5 7280175 RIVOT 2 (FRESNTLELA) 33 490-110-C108 Cub Cadet 42" BLADE SET
5 76105007 DECK BRAKE PAD 1 (EBFRENTLSEA) 33 490-110M108  Genuine Factory Parts 42 BLADE SET(2N1)
6 68306474 DECK HANGER BRACKET (LH) 1 33 490110108 Troy-Bit 42 BLADE SET(2N1 )
7 710-0347 HEX SCREW 3/8-16 x 1.75 GRS 1 33 94204308 21.23" BLADE [2N1) (XTREME}
B8 710-0376 SCREW 5/16-18 x 1.0 GRS 1 33 490-110-C137 Cub Cadet BLADE SET [XTREME}
9 7100528 SCREW 5/16-18 x 1.25 GRS 1 33 4901100137 BLD:XTREME SET MTD
10 7100599 SCREW 1/4-20 X.500 9 33 94204308 426 PTSTAR LOW LIFT/SAND BLADE
11 71006133 SCREW Mé-1 x 625 2 33 94204087 21.33" BLADE (HILIFT)
12 71006322 SCREW 5/16-18 x 875 8 33 942.0616A 21.23" BLADE (MULCH)
13 7100778 SCREW 1/4-20 % 1.50° 1 33 942043124 426 PTSTAR LOW LIFT/SAND BLADE
14 710-0805A SCREW 5/16-18 x1.5LG 1 34 747051418 DECK FRONT LIFTROD 1
15 7103096 SCREW 3/8-16 x 2.0 GR 8 2 35 74706538 DECK BRAKE ROD 1
16 71204063 FLANGE LOCK NUT5/16-18 2 36 74805029A SHOULDER SPACER I
17 71204065 NUT 3 37 748050378 SHOULDER SPACER 1
18 7120417A HEX NUT 2 38 74806584 DECK LIFT PIVOT CUP 1
19 7123048 HEX NUT 1 39 7500566A SPACER |
20 712-3083 HEX LOCK NUT NYLON 1 4 75006184 SPACER 38510 x 1.750D x .585THK 1
21 71404043 FIN:COTTER 1 41 95404060C V-BELT A SEC X 96.5 1
22 917.04074 DECK ADJUSTMENT GEAR 1 42 75605034A IDLER PULLEY 4.50° DA 2
23 72005010 VINYL CAP 1 43 78306464 DECK WASH PLUG 1
24 73204629 EXTENSION SPRNG 1 4 78308389 IDLER PULLEY CAP 2
25 73205151A TORSION SPRING 1 (2/16/20228 Before) 45 783.08510A DECK BELT COVER 2
25 73208321 TORSION SPRING (2/16/2022 & After) 4 783108654C DECK DLER BRACKET 1
26 9360119 LOCK WASHER 5/16 1 47 78308670A BELT KEEPER 1
27 7360300 FLAT WASHER 1
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Deck Lift 13AD77KS311 (2022)
[ No. |
1 683-04334-0637 LIFT SHAFT ASSEMBLY 1
2 712-04065 NUT 2
3 71404043 PIN:COTTER 2
4 716-0106A ERING 2
5 720-0298 GRIP 1
6 73204438 TORSION SPRING 1
7 936-0140 FLAT WASHER 2
8 9380380 SHOULDER SCREW 2
9 9410225 FLANGE BEARING 2
10 T47-04653A LIFT HANDLE 1
1 74706237 A LIFT ROD (RH} 1
12 74706253 LIFTROD (LH) 1
13 783-04678C DECK LIFT LINK 2
Electrical
DX - >
\>—l
bk < > / 3
/,‘V/
'/
Bectrical 13AD77KS311 (2022)
1 7250157 7" CABLETIE 2
2 725-04363 INTERLOCK SWITCH {NO/NC) 2
3 925061708 HOUR METER/SERVICE MINDER 1
4 725-18169 MAIN HARNESS [RMC/HM/ACDC/BULB) 1
] 783-06991 LATCH SPEED BRACKET 1

N REFERENCE ONLY




OTRoOy-BILT Pony 13AD77KS311(2022) /x—Y U X

BUILT FOR LIFE

Drive W 7

SPRING HOOKS INTO
THE HOLE ABOVE THE
SLOT.

D

40

MOUNT BELT KEEPER
IN REAR HOLE

DETAIL A
23 =t
Drive 13AD77KS311 (2022)
[ _No. | (emom| % J§ No | I

1 918-045668 SINGLE SPEED TRANSAXLE ASSEMBLY 1 23 731-04604 SLEEVE 1

1 N/A TRANSMISSION PULLEY 24 731-06894 SHIFT ROD BEARING ]

2 647-04034C PEDAL ASSEMBLY 1 25 73204306 EXTENSION SPRING 1

3 847-04266A SHIFT LEVER ASSEMBLY 1 26 73204488 EXTENSION SPRING .38 ODx 3.25 LG 1

4 710-0227 HEX SCREW WASHER HD #8-18 x 0.500 2 27 73204744 EXTENSION SPRING .94 x 6.75 1 Models Built 1/7/22 & Before
5 71004484 SCREW 5/16-18 x .750 2 27 73208186 EXTENSION SPRING 1.08 DIA x 7.37 1 Models Built 1/7/22 & After
é 7100599 SCREW 1/4-20 X.500 1 28 732-0716D EXTENSION SPRING 1

7 710-0604A SCREW 5/16-18 x .625 4 29 735-05051 BRAKE PEDAL PAD 1

8 710-0809 SCREW 1/4-20 x 1.25 2 31 74704969 BELT KEEPER ROD 1

9 710-1266 SCREW 5/16-18X3.5 GRS 4 32 74705186 VARIABLE SPEED ROD 1

10 710-3008 SCREW 5/16-18 x .75 GRS 1 33 74705188 BRAKE RCD 1

11 71106103 FERRULE 3/8-24 x .375 1 34 74705243 SHIFT ROD 1

12 712-04063 FLANGE LOCK NUT 5/16-18 5 35 948-0334 TRANSAXLE SPACER 2

13 7120700 FLANGE NUT W/HUB 1 36 750-0566A SPACER 2

14 914-0209 COTTER PIN 1 37 750-0802 SPACER-5/8 IDx 2 1

15 714-04040 BOW TIE COTIER PIN 1/4-5/16 1 38 954-04249A V-BELT 70.90" 1

16 71804407 PULLEY HUB 1 38  490-501-M006  Genuine Factory Parts TRANSMISSION BELT

17 72004028 SHIFT KNOB 1 39 95405040 V-BELT 5L x 35.25 1

18 7250157 7" CABLETIE 1 39 490-501-M042  Genuine Factory Parts TRANSMISSION BELT

19 725-1644 SAFETY SPRING SWITCH 1 40 956-04002 V-PULLEY W/HUB 7.25 DIA 1
21 9260320 INSULATOR NUT PLATE 1 41 783-045368 PEDAL SUPPORT BRACKET 2
22 73104602 SLEEVE 1 42 783-04595A SHIFT ADJUSTMENT BRACKET 1
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BUILT FOR LIFE

Engine Accessories

CABLE TIE TO HOLD FUEL LINE
CLEAR OF SPEED SELECTOR ROD

FOR REFERENCE ONLY
/
N4 ¢

%\‘: A . ;3\ 3

FOR REFERENCE ONLY

DEFLECTOR MUST
FACE LEFT

10

ASSEMBLE TO 2
RIGHT REAR
ENGINE BOLT

Engine Accessories 13AD77KS311 (2022)

[ No. | T - .
1 48305460 MUFFLER SHIELD 1
2 710-04483C SCREW 3/8-1é6x 1 4
3 7100642 SCREW 1/4-20 x .750 5
4 710-1314A SCREW 5/16-18 x .625 2
5 7120271 SEMS NUT 1/4-20 1
6 BS-692236 EXHAUST GASKET 1
7 7250157 7" CABLETEE 1
8 7260205 HOSE CLAMP 120 2
9 731-05628 OIL DRAIN SLEEVE 1
10 7360148 LOCK WASHER 3/8 1
n NSOIL OIL:SAE 10W30 1
12 751-1034%9-13 FUEL HOSE LOW PERMEATION 13" 13
13 95105956 MUFFLER (B&S SINGLE W/DEFLECTOR) 1

490-000-C044 Cub Cadet 10W30 Engine Oil 3202
490-000-CD59 Cub Cadet SW30 engine Oil 2002
Fender

Fender 13AD77KS311 (2022)
(o | mams | mes  weeml W
1 710-05070A SCREW 1/4-20x .5 2
2 7100599 SCREW 1/4-20 X.500 2
3 731-04591A CUP HOLDER 1
4 783-04587E FENDER 1
5 78304843 LIFT ADJUSTMENT BRACKET 1
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Foot Pad

Foot Pad 13AD77KS311 (2022)
(o | mams | @me  lemsml  @s  |
1 726-3046 RATCHET CLIP .250 8
2 735-04047 RUNNING BOARD PAD (LH) 1
3 735-04048 RUNNING BOARD PAD (RH) 1

Fuel Tank

Fuel Tank 13AD77KS311 (2022)
[ No. |

| 683.04448.0637 BATTERY ROD ASSEMBLY (POWDER BLACK) | (BE=NTLSEA)

2 71005070A SCREW 1/420X .5 4

3 7250157 7" CABLE TEE 1

4 7260230 CABLETIE 36" 1

5 75105558 FUEL TANK 1.5 GAL 1

6 7510603A FUEL CAP [MAX 10% ETHANOL) 1

7 78307083A FUEL TANK BRACKET )
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BUILT FOR LIFE

OR REF. ONLY

Frome 13AD77KS311 (2022)
2 68305395A FRAME ASSEMBLY 1
3 | 71004484 SCREW 5/16-18x .750 4
4 710-0599 SCREW 1/4-20 X.500 6
5 710-0703 SCREW 1/4-20 X .75 GRS 2
s 710-3008 SCREW 5/16-18 X .75 GRS 2
7 71204063 FLANGE LOCK NUT 5/16-18 3
8 71204064 FLANGE LOCK NUT 4
9 736-0173 FLAT WASHER .28 D x .74 OD x .063 2
10 73804237A SHOULDER SCREW 1
11 78304548D SEAT FRAME BRACKET 1
12 78304637 RUNNINGBOARD BRACKET 2
13 78304869A BATTERY BRACKET 2 EWENTVSHL
14 78305389A BRACKET 1
72504363 INTERLOCK SWITCH (NO/NC)

725-06153A 12V SOLENOID

Front Axles & Switch

Front Axles & Switch 13AD77KS311 (2022)
[ No. | =
1 93804013 FRONT AXLE ASSEMBLY [RH) I
2 93B04014A.0637 FRONT AXLE ASSEMBLY (LH) 1

3 925-061198  GNMON MODULE SWITCH RMC [MAN PTO BLK 1
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BUILT FOR LIFE

Hood & Grille 13AD77KS311 (2022)
Hood & Grill I I () I

1 63104272 GRILLE ASSEMBLY (TROY-BILT) 1
1 777D13024 LABEL-TROYBILT/GEAR 1
2 683-04441A HOOD ASSEMBLY (K STYLE) 1
| 71004484 SCREW 5/16-18 x .750 é
4 71005108 SCREW 1/4 x .750 6
5 71005281 SCREW #12x1.15 2
] 7250157 7" CABLE TIE 1
' 9250963 MINIATURE LAMP-12V #1156 2
8 73106095 LENS (LH) 1
9 73106096 LENS (RH) i
10 73106404 DASH BUMPER K STYLE 2
n 738-04091A SHOULDER SCREW .43X.29X5/16-18 TT 2
12 783053278 SUPPORT BRACKET (LH) 1

]

w

783-053288 PIVOT SUPPORT BRACKET (RH)
SHOWN FOR REFERENCE ONLY

Hub Cop 13AD77KS311 (2022) Key 13AD77KS311 (2022)
(o] mams | “mms  Twwm  ws W o [ ssas | mas _ [wwsl &5 |
1 931-0484A HUB CAP-BLACK 2 1 925-1745A IGNITION KEY 1
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BUILT FOR LIFE

Manual PTO

ONLY FOR REFERENCE

Manual PTO 13AD77KS311 (2022)
[_No._|
1 64705041 PTO HANDLE ASSEMBLY 1
2 7100599 SCREW 1/4-20 X.500 2
3 710-3157A SCREW 7/16-20 x 3.25 GRS 1
4 71404040 BOW TIE COTTER PIN 1/4-5/16 1
5 72004049A HANDLE GRIP 1
6 73205376 EXTENSION SPRING )

7 7360322 FLAT WASHER .445 X 1.248 X .170 1
9 73804237A SHOULDER SCREW )
10 73804425 SHOULDER SCREW 1
11 74104119A PTO BEARING

12 94605124A DECK ENGAGEMENT CABLE 1
13 75604196A ENGINE PULLEY 3.39 X 6,12 DIA )

- 10 -
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i 13AD77KS311 (2022)
4j (No. | mams | @as  |wesal

1 683-01288 PIVOT BAR 1

2 710-D04484 SCREW 5/16-18 x .750 4

3 712-04065 NUT 2

4 7140162 COTIER PIN-5/32 DIA 2

5 9140474 COTTER PIN 2

é 7260341 CAP 1

7 731-04057A AXLE CAP 2

8 736-04228A FLAT WASHER .781 IDX 1.59 OD 2

10 738-04128 SHOULDER SCREW .500X2.38X3/8-16 2

11 741-0660A FLANGE BEARING .760 ID 4

12 747-04299A FIXED TIEROCD 1

13 783.05326B.0637 PIVOT BAR BRACKET 1

13AD77KS311 (2022)

| No | mmms | ®Ra  |wscal  @% |
1

75705230 LOW BACK SEAT, BLACK (3 PT)

- 11 -
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Seat Adjustment 13AD77KS311 (2022)
[ No. | pmmm | @w& |emwm]  @E |

1 7100227 HEX SCREW WASHER HD #8-18 X 0.500 2

2 71004482 SCREW 3/8-16 X .875 GRS 1

3 710-04484 SCREW 5/16-18 X .750 3

4 71204063 FLANGE LOCK NUT 5/16-18 2

5 9251303 SPRING SWITCH 1

é 725-1439 SEAT SPRING SWITCH 1

7 7260278 INSULATOR BOSS PLATE ]

8 7260279 INSULATOR PLATE 2

9 732.0735A COMPRESSION SPRING 2

10 732-1184 EXTENSION SPRING .84DIA X 4.6 LG" 1 (1/27/21 & Before)

10 732-08282 EXTENSION SPRING .84DIAx4.6" LG 1 (1/27/21 & ARer)

11 9360108 WASHER .510 X .750 X .033 !

12 736-0242 BELL WASHER .337 X.867 X .057 2

13 7360607 WASHER 1

14 9380296 SHOULDER SCREW 437 2

15 78302090 SEAT LIFT BRACKET 1

16 783-04081D SEAT PIVOT BRACKET 1

17 783-1489D BRACKET 2

Spindle 2

; Yk )
X -/}771
— P o varm ¢
[/ |
5 -
TOP OF
DECK - |
Vi
/% Spindle 13AD77KS311 (2022)
[ No. | [ EeRs  |eFem| 00 &=
/ 1 619041838 DECK SPINDLE HOUSING 1
4 2 7120417A HEX NUT 1
7 3 738-1186A BLADE SPINDLE SHAFT STAR 6.11 LG 1
2 4 94109198 BALL BEARING 2
5 750-04936 SPACER- 792 x 1.060 x 1.860 2
é 75605031 DECK PULLEY 5.4" DIA 1
91806991 SPINDLE ASSEMBLY 2

490-130-Y024 Troy-Bilt 42" SPINDLE ASSEMBLY (06991)
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Pony 13AD77KS311(2022) /x—Y U X

Steering

61704094
710-3180
9120214
912.0240

71204063

923-0448A

OEM-723-0448
748-04278-0637
747-05385A
7100514
710-0643
710-1309

71204063
9120431
7360242
7360331

61704094

738-04141

93805078

94104124
9480389

74804068

750-06192A
783-08577A

BIRA
DRAG LINK ASSEMBLY
FRONT STEERING GEAR ASSEMBLY
SCREW 5/14-18 X 1.75 GRS
HEX NUT
JAM NUT 7/16-20
FLANGE LOCK NUT 5/16-18
LOCK BALL JOINT
BALL JOINT-?7 AND
STEERING BLOCK
STEERING DRAG LINK
SCREW 3/8-16 X 1 GRS
Screw 5/16-18 X 1.00 Gr5
SCREW 5/16-18 X .750
FLANGE LOCK NUT 5/16-18
HEX LOCK NUT
Bell Washer .337 X.867 X .057
BELL WASHER .390x1.130x.062
FRONT STEERING GEAR ASSEMBLY
SHOULDER SCREW .43 X.35,5/16-18
STEERING SHAFT
HEX FLANGE BEARING
CAP 125X .16™
SPACER .771DX1.1300DX.56
SPACER
STABILIZER PLATE

13AD77KS311 (2022)

e R — C — S

(BRENTULEEA)
(FRENTVEEA)
(RRESNTULELA)
(BRESNTLEEA)
(FRENTUVEERA)
Wy T — RS

(BRENTVERA)
(BRENTULEEA)

Steering Wheel

[ No. |
1 631-04028 STEERING WHEEL 1
2 73104681 STEERING WHEEL CAP 1

13AD77KS311 (2022)
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BUILT FOR LIFE

Transmission

=F
[4

_ T Wy AP
5 —‘l .“T*f oA

B ‘w‘E"!'?""

Transaxle 13AD77KS311 (2022)
[ No. | = J No. | W

1 911-05050 SHAFT ASSEMBLY-DETNET 1 4 717-1464 PINION INPUT 14T 1 RENTVERA
2 91105051 FWD/REV SHAFT ASSEMBLY 1 4 9140108 SNAP RING 1 (BRENTVELEA)
2 917044798 BEVEL GEAR 427 2 (FRENTVEEA) 4 9160231 E-RING 1 (BRENTVLEEA)
2 74104442 FLANGE BEARING 5/8 x 3/4 x 15/16 1 (BRENTUVETA) 4 7320614 WIRE RING 1 (BRENTVELRA)
2 718-04381P CLUTCH COLLAR 1 (BRESNTOFEA) 4 9360336 FLAT WASHER 1 (BRESNTVFEEA)
2 7210213 OIL SEAL 1 (BFRENTVLEBA) 4 9360349 FLAT WASHER 1 (BRaENTLEEA)
2 9360334 FLAT WASHER 1 (FRENTVEEA) 4 9360495 THRUST WASHER 1 (BRENTVFEA)
2 9360337 FLAT WASHER 1 (BRENTVETA) 5 9610001 RIGHT HAND BRAKE 1

2 9360349 FLAT WASHER 1 (FRENTOFEA) 5 9170682 PUCK PLATE 1 (FBRESNTVFEA)
2 7360494 THRUST WASHER 1 (BREaNTLELA) 5 917.0678 BRAKE PUCK 2 (BRENTVEEA)
2 9360495 THRUST WASHER 1 (FRENTVEEA) 5 717-0700 ACTUATING ARM (RH) 1 (BRENTVEEA)
2 74105096 FLANGE BEARING .625X.75X.75 1 (BRENTVETA) 5 7180150 ANTI ROTATION BRACKET 1 (BRENTVELRA)
3 918-04619 SERVICE TRANSMISSION 1 5 932-0742 TORSION SPRING 1 (RRENTVELRA)
3 917-14468 MITER GEAR 10T 2 (BRENTLELRA) 5 736-0371 FLAT WASHER 1 (BRENTUVEEA)
3 74105060 SLEEVE BEARING ,75X1,00X1.00 4 (FRENTVLELA) 5 9410343 ACTUATING PIN 2 (FRSNTVELA)
3 73604296 FLAT WASHER ,632X1,00X.16 1 (BRESNTVELA) 5 912-0273 NUT 2 (FRENTLELRA)
3 711-04769 CROSS PIN 500 x 2.75 1 (RRSNTVELRA) 5 961-0198A BRAKE YOKE 1 (RRENTVELRA)
3 921-0338 SEAL .750 x 1,00 x 125 2 (BRENTLELRA) 6 71004731 SCREW 5/16-18 x .375 1

3 936-0351 THRUST WASHER 2 (FRRETNTVELRA) 7 710-1206 SCREW 1/4-20 x 2,375 2

3 936-0445 FLAT WASHER 1 (BRESNTLEEAR) 8 710-1325 SCREW 1/4-20 X1.625 15

3 936-0492 THRUST WASHER 1 (BRRSNTVELRA) 9 9170678 BRAKE PUCK 1

3 936-0493 THRUST WASHER 1 (BRENTVELA) 10 919043298 LOWER HOUSING 1

4 919-04187A UPPER HOUSING ASSEMBLY 1 n 93205125 DETENT SHAFT SPRING 1

4 711-1109 INPUT SHAFT 1 (BRENTVELA) 13 7410862 DETENT BALL 250 1

4 941-0335 NEEDLE BEARING 2 (RRSNTUVELRA) 14 7610202 BRAKE DISC 1

4 9360335 THRUST WASHER 1 (BRENTLELRA) 918-04566A TRANSMISSION ASSEMBLY 1
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BUILT FOR LIFE

APPLY GREASE
10_THESE

Transmission & Pulley 13AD77KS311 (2022)
: (o [ mems | " mme  |weeml  ws |
1 918045668 SINGLE SPEED TRANSAXLE ASSEMBLY 1
2 656P05011 VARIABLE SPEED PULLEY (4.75 OD) 2
K @ 2 7100627 SCREW 5/16-24 x .750 GRS 1
2 7100778 SCREW 1/4-20 x 1.50" 3
2 71804261 BEARING CUP 1
2 7360343 WASHER-5/16 x 1.25X 1.27 1
2 941-0600 BALL BEARING 2
3 683-04176A TRANSMISSION TORQUE BRACKET 3
4 75305147 KIT:TRANS:IDLER 4
4 7100627 SCREW 5/16-24 x .750 GRS 1
4 710-1652 SCREW 1/4-20X.625 3
4 712-04065 NUT 2
5 7100347 HEX SCREW 3/8-16 x 1.75 GRS 5
6 710-1260A SCREW 5/16-18 x .750 6
7 712-04065 NUT 7
9 938-0347 SHOULDER SPACER 9
10 75604325 V-4DLER PULLEY A x 3.06 OD 1
Whees-Front 13AD77KS311 (2022)
| No | mems | 0 @mms |wesal @A |
1 63405067 WHEEL ASSEMBLY (15 x 6 x ) 2
1 734-1731 TIRE 15X6-6BRAND 1 (BRENTLEEA)
1 634-05066 RIM ASSEMBLY (6 x 4.5) 1 (FRENTVERA)
1 74109908 FLANGE BEARING W/ZERK FITTING 1 (FBRENTUVERA)
1 74105168 FLANGE BEARING 1 (TRENTLEEA)
1 9340255 TUBELESS VALVE 1 (TRENTULERA)
a2
Wheels-Rear 13AD77KS311 (2022)
| No. | momm= | 0 ®R& |emal W=
1 634-0104 WHEEL ASSEMBLY (20 x 8 x 8) 2
1 634-04369 RIM ASSEMBLY (8.0 x 7.0 x .750) 1 (BRENTVLELBA)
1 734-1730 TIRE-20X8 MULTI TRAC BRAND 1 (FRENTULELA)
1 9340255 TUBELESS VALVE 1 (BRENTVFELEA)
2 710-0533%A SCREW 5/16-24 x .750 GRS 2
2— \ 3 N/A Grease Not Serviced




OTRoOy-BILT Pony 13AD77KS311 (2022) J\—YLX

BUILT FOR LIFE

Battery 13AD77KS311 (2022)
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725P17136 BATTERY (AGM 7AHR}
725-3237 TERMINAL COVERRED

747-11690 BATIERY HOLD DOWN ROD
490-280-0019 BATTERY HARDWARE KIT
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3 731-27025 BATTERY TRAY
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